A 31-380, 31-381 & 31-382 AFM-11-1
AA QtEmL;TA 4” EDGE SANDER Part No. 406-11-651-0005
—~ e FOR UNITS W/SER NO. 92F33817 & HIGHER Revised: 8-25-93

N
L
\\bn (10}
: 76 (10)
\—n @
N
76 (10)
TT———178 (10
79 (10
16 (4

17 4)
18 (4)




REPLACEMENT PARTS

REE
NO, PARTNUMBER DESCRIPTION
REE 42 902-01-020-1227  1/2-20 JAM NUT
NO. PART NUMBER DESCRIPTION 43 406-01-408-0001  SPRING ROD N
1 406-11-430-0001 MOTOR PULLEY 44 406-01-071-0002  STEEL PIN
2 901-04-150-0217  5/16-18 X 1/2" HEX SOC SET SCREW 45 406-11-359-0001  HINGE CASTING, INCL:
3A  60-056 MOTOR - THREE PHASE 2 HP 46 408-01-106-5006 STUD
3 82-040 MOTOR - SINGLE PHASE 1 1/2 HP 47 901-04-150-0217 5/16-18 X 1/2" HEX SOC SET SCREW
4  902-01-040-1030 5/16-18 JAM NUT 48 904-07-010-5575  5/8" FIBER WASHER
5 904-02-010-1703 5/16" LOCK WASHER 49 928-05-001-4104  SPRING WASHER
6 904-01-010-1605 3/8" FLAT WASHER 50 406-11-067-0001  LEVER BRACKET
7 1344576 5/16-18 X 2 3/4" STUD 51 902-01-010-1232  7/16-20 JAM NUT
8 406-11-305-0004 MAIN FRAME 52 406-01-108-0002  STUD
10  902-01-010-5900 3/8-16 JAM NUT 53 931-01-011-3519  HANDLE BALL
11 904-02-020-1704 3/8" LOCK WASHER 54 904-01-010-1636  FLAT WASHER
12 904-01-010-1606 3/8” FLAT WASHER 55 928-01-101-3379  COIL SPRING
13 1342548 STUD 56 904-01-031-2905  FLAT WASHER
14  901-01-060-0623 1/4-20 X 1" HEX HD SCREW 57 902-01-010-1282  1/2-13 HEX NUT
15 1342545 GUIDE 58  904-01-010-1606 3/8" FLAT WASHER
16 904-01-010-1620 FLAT WASHER 59  904-02-020-1704 3/8" LOCK WASHER
17 904-02-020-1702 1/4" LOCK WASHER 60  902-01-040-1026 3/8-16 JAM NUT
18 902-01-120-1034 1/4-20 HEX NUT 65  901-01-060-0680 7/16-20 X 3/4” HEX HD SCREW
19 1342558 #10-16 X 3/4 WOOD SCREW 66  902-01-020-1227 1/2-20 JAM NUT
20  904-01-031-4971 FLAT WASHER 67  920-04-010-7272 BALL BEARING
21 1342546 FORM BLOCK HOLDER 68  928-07-010-7378 LOAD SPRING
22 1342547 FORM BLOCK 69  406-11-104-0002 BEARING SPACER
23 902-01-010-5900 3/8-16 JAM NUT 70  406-11-130-0002 IDLER PULLEY
24  904-02-020-1704 3/8" LOCK WASHER 71 406-11-106-0002 SHAFT
25 = 904-01-010-1615 FLAT WASHER 75  901-01-060-0642 3/8-16 X 1" HEX HD SCREW
29  901-11-020-0816 3/8-16 X 2" CARRIAGE SCREW 76  904-01-010-1615 FLAT WASHER
30 1342508 BRACKET 77  406-11-066-0001 LEG
31  901-11-020-0850 3/8-16 X 23/4" CARRIAGE HD SCREW 78  904-02-020-1704 3/8” LOCK WASHER
. 406-11-305-0003 IDLER TRACKING ASSEMBLY, CONST 79  902-01-010-5900 3/8-16 JAM NUT
OF: 80 1342509 WARNING LABEL "
35 902-01-020-1266  1/2-13 JAM NUT 81 1342535 NAMEPLATE
36 904-05-010-1646  3/4" LOCK WASHER - 52-346 SINGLE PHASE MANUAL SWITCH
37 928-05-001-4106  SPRING WASHER - 52-348 THREE PHASE MAGNETIC CONTROL
38 406-01-010-0001  SHIFT BLOCK SWITCH
39 406-01-005-0001  BASE - 52-702 THREE PHASE MAGNETIC STARTER
40 904-07-010-5567  1/2” FIBER WASHER W/OVERLOAD
4 406-01-412-0001  SCREW W/KNOB - 52-704 SINGLE PHASE MAGNETIC STARTER
. NOT SHOWN ASSEMBLED

-

NOT SHOWN



11 (2)

L] 108 (4)
108 110 (2)

107 (4)
104 (4)
105 (4)

120 (10)

119 (10)

108 (2)%
104 (2)
105 (2)

122 (4)/7 145 (8) /143
-
N
123 (z)J/
124 !
125 (4)
126 (4) 149 (5)
127 &) 150

142 (4)\

143 @)

135 (2)

136 (2)\ 2
137 (2) :

138 (2)&

139 (2)




REE

REPLACEMENT PARTS

NO, PARTNUMBER  DESCRIPTION

100  406-11-354-0002 GUARD ASSEMBLY, INCL:
101 1342506 END COVER W/HINGE

102 901-05-473-1655  #08-32 X 5/16” SCREW

102A 1342509 WARNING LABEL

103 902-04-010-1404 3/8-16 WING NUT

104  904-02-020-1704 3/8" LOCK WASHER

105  904-01-010-1606 3/8" FLAT WASHER

107  902-01-010-5900 3/8-16 JAM NUT

108  902-01-040-1026 3/8-16 JAM NUT

109 1342504 3/8-16 X 2 1/2" STUD

110 1342503 3/8-16 X 7 1/2" STUD

1 904-01-031-4953 1/2" FLAT WASHER

115 1342531 GUARD

116 1342530 GRAPHITE PAD

117 1342528 PLATEN

118 1344586 Z-PLATEN

119 904-01-010-1610 FLAT WASHER

120 1342558 #10-16 X 3/4° WOOD SCREW
121 406-11-091-0002 TABLE (STRAIGHT PLATEN SIDE)
122 1342526 3/8-16 X 2 1/4” FLAT HD SCREW
123 406-11-138-0002 HAND KNOB

124  904-01-010-1606 3/8" FLAT WASHER

125  904-01-010-1605 3/8” FLAT WASHER

126  904-02-020-1704 3/8" LOCK WASHER

127  902-01-010-5900 3/8-16 JAM NUT

128 1342551 TABLE BRACKET

130  406-11-111-0001 STUD ASSY

131 406-11-101-0004 NYLON WASHER

132 422-32-112-0003 SHOULDER SCREW

133 1342541 TILT BRACKET

134  902-01-010-5900 3/8-16 JAM NUT

135 1342544 TABLE SUPPORT

136 1342523 STUD

137  904-01-010-1606 3/8” FLAT WASHER

138 406-11-138-0001 LOCK KNOB

139 422-32-112-0003 SHOULDER SCREW

140  406-11-101-0004 NYLON WASHER

141 802-01-210-1072 5/16-18 LOCK NUT

142 904-01-010-1606 7/16" FLAT WASHER

143 904-02-020-1704 3/8" LOCKWASHER

144  902-01-010-5900 3/8-16 JAM NUT

145 1342552 FOAM PAD

147  901-11-020-0823 3/8-16 X 1 1/2" CARRIAGE HD SCREW
148 1342542 TILT BRACKET

149 1342559 #08-18 X 1" WOOD SCREW
150 1342532 GUIDE

151 406-11-091-0001 TILT TABLE

152 1342524 3/8-16 X 2" FLAT HD SCREW

STANDARD SAFETY EQUIPMENT

In order to promote tool safety, Delta International Machinery Corp. strictly enforces the policy of repairing or replacing any damaged or missing standard
safety equipment on machines presented to Delta Authorized Service Centers for service/repair. Any product which is presented to a Delta Authorized
Service Center for repairs which contains missing or damaged standard safety equipment will have that equipment repaired or replaced and the customer
will be charged for any such service/repairs. Customers can avoid such charges only if the missing safety component is supplied to the service center at
the time of repair.

This parts list ié provided to aid in obtaining service paits. Copies of the instruction and maintenance literature can be obtained through the Delta
Technical Publications Department or through your local service outlet.



